
BY BARGE 

BY HIGHWAY BY CRANE 



CONTENTS 

Editorial ........................................... . Stacy L. Daniels N2 

Environmental Shorts. . . . . . . . . . . . . . . .. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . N5 

Design of Steam-Stripping Processes ............... . David C. Bomberger 
and Chester W. Marynowski 217 

Anaerobic Treatment of Fermentation Wastewaters .. .L. Michael Szendrey 222 

Polishing Treatment.of Coal Liquefaction Wastewaters .. . C. H. Brown, Jr., 
M. T. Harris and R. D. Roop 228 

Bench-Scale Treatment of Lurgi Gasifier and H-Coal Watewaters by the PACT 
System ...... . Tipton L. Randall, Patrick J. Canney, Craig L. Berndt, 

Richard M. Rollins and Charles L. Soukup 237 
[...]
the mid-1970s. As a result, ORNL was asked by the Assist­
ant Secretary for Environment, U.S. Department of En­
ergy, to develop comprehensive environmental and health 
plans to study the H-Coal Direct Liquefaction Pilot Plant 
(H-Coal) being constructed at Carlettsburg, Kentucky. As 
part of the comprehensive program, a process develop­
ment unit (PDU) for studying advariced wastewater treat­
ment polishing processes was built and operated at H-Coal 
by Oak Ridge National Laboratory (ORNL). A detailed de­
sign and documentation of the R&D capabilities of the 
PDU are given elsewhere [2]. 

228 November, 1984 

The PDU was operated at H-Coal during fiscal year 
1982. Results from these tests are summarized in [3] and 
detailed in [4]. On conclusion of the tests, the PDU was 
transported to the Advanced Coal Liquefaction R&D Fa­
cility (ACLF) in Wilsonville, Alabama. Treatment studies 
were performed at the ACFL during fiscal year 1983. the 
results of which are the primary subject of this paper. 

DESCRlmON OF PDU 

Each of the units in the PD U was designed for a nominal 
throughput of60 mUs (1 gpm). The units were constructed 
as skid-mounted, self-contained modules that included 
the vessels, piping, pumps. and instrumentation for each 
unit. A mixed-media roughing filter was used to prefilter 
the incoming wastewater stream before it entered the 
2.65-m3 (700-gal) mix/surge tanks associated with each unit. 
The subassemblies were installed in two 12.4-m- (40-ft)­
long van trailers for use at the Catlettsburg site. As shown 
in Figure 1, the three processing units were located in one 
trailer, while the tanks, roughing filter, and reagent stor­
age vessels were placed in the other. All of the components 
that contacted the process water were constructed of either 
304 or 316 stainless steel. The polishing processes could 
be interconnected (if desired) to produce a series of 
various processing strategies, or they could be operated in­
dividually. Each unit included a 2.65-m 3 (700-gal) 
mix/surge tank at the front end to permit mixing of any nec­
essary reagents with the process water and to provide 
surge capacity between the units during series operation. 
Each tank was equipped with a circulation pump which 

Environmental Progress (Vol. 3, No.4) 



12.4-m VAN TRAILER 

12.4 - m VAN TRAILER VESTIBULE C-301 
PUMP OZONE PUMP 
P- 203 GENERATOR P-403 

VENT VENT 

2 .6~-m3 val TANKS CARBON SLURRY OZONATION MULTI­
MEDIA 
FILTER 
F-tOI 

REAGENT 
STORAGE 
CONTAINERS 

ENTRANCE COLUMNS MAKEUP TOWER 
TANK C- 20t 
T-3Dt 

R,D, HEAT 
MEMBRANE EXCHANGER 

M-401 £-401 
FEEO STORAGE 

STEPS C-302 
C-303 

FEED PRETREATMENT CARBON ADSORPTION OZONATIQN REVERSE OSMOSIS 

Figure I. Layout of polishing train in two 12.4-m- (40 ft)-Iong van trailers 
as designed by ORN L. 

maintained agitation in the tank and provided the head 
necessary to supply water to the process unit. A pH probe 
was included in each circulation loop to monitor and regu­
late the pH in the tank. 

Ozo .... tion Unit 

A diagram of the ozonation system is shown in Figure 
2(a). Ozone was contacted in counterRow with inRuent 
water in an open vertical column (26.5 cm diam. by 1.5 m 
high). The liquid level in the column was controlled in 
such a manner that the liquid residence time in the column 
could be varied independently of the liquid Row rate 
through the column. Four sample ports were positioned 
along the length of the column and also on the inlet and 
outlet streams. The maximum gas Row is 85 Umin (3.0 
scfm). The gas phase was dispersed into the column by a 
2O-cm-diam. porous ceramic disk located in the conical 
bottom section; the nominal bubble size is 3 mm . Column 
pressure could be controlled at levels up to 0.3 MPa (30 
psig). Before entering the column, the inRuent stream was 
filtered to remove suspended solids that could exert an 
additional ozone demand. 

Corbon Adlorption Unit 

The carbon adsorption system, shown schematically in 
Figure 2 (b), consisted of from one to three equally sized 
columns (26.5 cm diam. by 1.5 m high) filled with granular 
activated carbon. If the adsorption wavefront could be con­
tained in two columns, then these columns could be oper­
ated in series at one time, while the third was being 
emptied of spent carbon and refilled with a fresh carbon 
charge. Thus, the first bed in the series became com­
pletely contaminant-saturated before it was taken out of 
service for reloading. The piping network would allow any 
one of the columns to be first in the treatment sequence. 
This arrangment provided for the continuous processing of 
water without interruption of Row during the column 
unloading-reloading operation. Each column had four 
sample ports along its length, as well as inlet and outlet 
sample ports. The column samples were withdrawn from 
the center of the bed. The inRuent stream was filtered to 
lower the suspended solids loading, thus decreaSing the 
rate at which the carbon beds blind. The liquid Row rate 
to the column was regulated by a Row control loop. Car­
bon slurry was transported to and from the columns by 
pneumatic overpressure. Water-Rush lines function both 
in the cleaning of the carbon slurry transport lines and in 
backRushing the column underdrains. Over-pressure pro­
tection was prOVided by rupture disks on each column. 

Reverse Olmo.il Unit 

The reverse osmosis system [Figure 2(c)] consisted pri­
marily of a high-pressure positive displacement feed 
pump [440 mUs at 7.0 MPa(7 gpm at 1000 psi)], a pressure 
control system for maintaining the desired feed pressure to 
the membrane, and a membrane assembly. A concentrate 

Environmental Progress (Vol. 3, No.4) 

recycle loop was included for high-recovery studies. With 
recirculation of the concentrate stream, high liquid veloci­
ties across the membrane could be maintained concurrent 
with high permeate recovery. The system could also be op­
erated in the one-pass mode, which eliminated the con­
centrate recycle; thus , the concentrate stream made one 
pass through the membrane and then exited the system via 
the permeate and concentrate discharge ·lines. In either 
mode of operation, liquid throughput was set by the com­
bination of membrane permeability and concentrate Row 
rate (the latter was set by a Row controller). A heat exchan­
ger was included for temperature control si nce most mem­
branes are temperature sensitive. At high recycle rates, the 
heat exchanger could be used to remove excess heat gener­
ated by pump power dissipation, or it could be used to sup­
ply heating for elevated-temperature tests. The inRuent 

10 ) FLOW DIAG RAM OF OZONATION UNIT 

CAABON COl.UIINS 

{bl FLOW DIAGRAM OF CARBON ADSORPTION UNIT 

SURGE TANK REI/ERSE OSMOSIS 
MEMBRANE 

tel FLOW DIAGRAM OF REVERSE OSMOSIS UNIT 

Figure 2. PDU flow schematics: (a) ozonation unit, (b) carbon adsorption 
system, and (e) reverse osmosis unit. 

November, 1984 229 



stream was filtered (typically to 5 I'm) to remove sus­
pended solids that could blind the membrane surface. The 
conductivities of the feed, concentrate, and permeate 
streams were montiored continuously to provide an on­
line measurement of separation effectiveness; sample 
ports were also included on these three streams. 

Anolytical Support Laborotory 

In addition to the two process unit trailers, a third trailer 
was outfitted to function as an analytical support labora­
tory to the PDU. Analyses performed in the laboratory 
were standard tests necessary to monitor daily operation of 
the process units. These tests included chemical oxygen 
demand (COD), total organic carbon (TOe), phenol, total 
dissolved and suspended solids (TDS, TSS), calcium, mag­
nesium, sulfate, alkalinity, color, and pH. All analytical 
procedures were performed by the methods given in 
Standard Methods for the Examination of Water and 
Wastewater [5], with a few minor deviations and excep­
tions. This trailer also functioned as a site for sample pres­
ervation so that more sophisticated analyses could be per­
formed upon return to ORNL. 

ADVANCED COAL LIQUEFACTION R&D FACILITY 

The ACLF consists of units for performing dissolution­
type coal liquefaction (originally via SRC-I technology), a 
Kerr-McGee Critical Solvent Deashing unit, and a 
hydrotreater. A detailed description of the system is given 
by Sapp [6]. 

A How diagram of the wastewater treatment plant at 
Wilsonville is shown in Figure 3. The major components 
of the facility are: (1) the pretreatment tanks used to reduce 
levels of sulfide and organic compounds via catalyzed air 
oxidation and occasional oxidation by hydrogen peroxide, 
(2) an equalization basin, (3) two activated sludge units op­
erated in series with clarifiers after each, and (4) a sand 
filter for final suspended solids removal prior to dis­
charge of the water to Yellowleaf Creek. A more detailed 
accounting of the design and operation of this plant is 
given by Sapp [6]. Takeoff points for the ORNL PDU were 
the equalization storage tank and the clarified effluent 
trom the settler downstream of the first stage hioreactor. 
Typical analyses of these two streams and the clarified 
effluent from the second stage hioreactor are given in 

NO.2 

EOUALIZAT ION 
STORAGE 

TANK 

Table 1. The two source terms for the wastewater plant are 
(1) a high-strength waste system, which is protected from 
rainwater runoff(termed the caustic waste system); and (2) 
a low-strength waste, which originates from rainwater and 
process area runoff, hoiler hlowdown, and cooling-water 
hlowdown (termed the liquid waste stream). The ORNL 
PDU was sited adjacent to the wastewater treatment plant. 
Water was pumped to the PDU from the two source points 
via a suhmersihle sump pump. 

TREATABILITY STUDIES 

Two treatahility tests were made with the PDU at the 
ACFL, the first (W-1) in February 1983 and the second 
(W-2) in May 1983. DuringW-I and W-2, feed water for per­
formance of a carhon adsorption hed-depthlservice-time 
study was ohtained from the equalization hasin. The car­
hon adsorption effluent was saved during W-I and used as 
feed to the reverse osmosis (RO) unit; the RO feed for the 
W-2 study was obtained from the A-clarifier overflow 
stream after first-stage hiotreatment. Ozonation studies 
were performed with equalization basin water (W-I and 
W-2) and A-clarifier effluent (W-2 only). A summary of 
test results, hy unit process, is given below. A detailed ac­
counting of these studies is given elsewhere [7]. 

Carbon Adsorption 

During both W-I and W-2 campaigns, the carhon adsorp­
tion unit was operated on equalization hasin feedwater to 
obtain bed-depthlservice-time data using a regenerated 
Darco activated carbon which was supplied by Envirotrol, 
Inc. The carbon was obtained from the pool used at H-Coal 
to treat the low strength wastewater. Prior to system 
startup, the activated carhon was degassed at -OOOC for ;;.6 
h in the presence of water. This process was performed 
batch wise with each batch corresponding to one column 
volume. Following the degassing operation, the carbon 
was transferred to the appropriate column and hack­
flushed with tap water for ;;. 1 h. The resulting total bed 
depth was -4.5 m (IS ft). Feedwater to the system was 
passed through the multimedia filter, diluted with the ap­
propriate volume of tap water (campaign W-2 only) to pro­
duce a TOC concentration of -ISO mwL, and then stored 
in the carbon unit feed tank. The pH of the tank contents 
was controlled hy the addition of H,SO •. From the feed 

ACTIVATED 
CARBON 

EMERGENCY 
HOLDING BASIN 

(EHBI 

BYPASS TO YELLOW LEAF 
CREEK 

Figur. 3. Wilsonville wastewater treatment system 

230 November, 1984 Environmental Progress (Vol. 3, No.4) 



TABLE 1. ANALYSES OF ADVANCED COAL LIQUEFAcnON R&D FACILITY WASTEWATER SAMPLES TAKEN AT 1130 ON 
SEPTEMBER 30, 1982 

COD (mwL) 

Origin pH Unfiltered Filtered 

Bioreactor 9.9 1660 1510 
feed 
First-st<lge 8.2 183 77 
hioreactor 
"ffluent 
Second-st<lge 
bioreactor 

7.9 104 72 

effluent 

R As CaCO~. 
II Standard color units. 

tank the water was passed sequentially through 30-JLm and 
100JLm wound-polypropylene filters, then fed at a con­
stant Dow rate to the carbon unit. The operating condi­
tions and feed characteristics for each test are summarized 
in Table 2. Each test was terminated when the pressure 
drop through the system exceeded available pumping 
head, indicating a blockage in one or more of the columns. 
Evidence from inspection of the adsorption carbon after 
the W-l campaign indicated that biomass accumulation 
was probably the plug-causing agent [8]. The large swings 
in pH (from -7 to 13 to 7) that occurred duringW-2 caused 
precipitation of a gelatinous organic material on the carbon 
and subsequent plugging. The variation in pH was due to 
the mal-function of the pH control system on the system 
feed tank . 

Concentration data obtained as a function of bed depth 
and time during each test were analyzed by the bed­
depth/service-time method (BDST) [9], which results in 
values for the height and rate of movement of the adsorp­
tion wavefront (HMTZ and RMTZ, respectively) . A typical 
set ofBDST data is given in Figure 4. These data were ob­
tained during run period 2 of campaign W-2. For a given 
fractional removal of color (1 - C/Co), Figure 4 enables 
the potential service time before breakthrough (ordinate) 
to be determined for a given bed depth (abscissa). The re­
ciprocal slope of the BDST curve is the RMTZ, and the in­
tercept of the curve with the abscissa is the HMTZ. 

The BDST data are summarized in Table 3 for all moni­
tored components. Comparison of the W-I data with the 
W-2 data shows that the values calculated for HMTZ and 
RMTZ in campaign W-I are less for all components that 
those obtained during W-2. This situation is due to the sub­
stantially lower contaminant concentrations encountered 
during W-l, yielding, as would be expected, lower bed ex-

TABLE 2. NOMINAL OPERATING CONDITIONS ,'OR EACH CARBON 
ADSORPTION TEST 

Campaign W-2 

Parameter Campaign W-l Period 1 Period 2 

Aqueous flow rate, 63 62 66 
mUs 

Aqueous temperature, 22 26 27 
·C 

Feed panuneters: " 
TOC, .oWL 50 130 155 
pH 7.2 7.4 10.2 
COD, .oWL 380 810 805 
Color" 345 580 950 
Phenol, JOWL 7 32 31 
TSS, mwL 27 34 35 

~ V ... lues give II ill standard color units (C.lI.). 

Environmental Progress (Vol. 3, No. 4) 

TSS 
(mwL) 

67 

93 

53 

Alkalinity' 
(mwL) 

1965 

133 

80 

TDS 
(mwL) 

6840 

7840 

7300 

Color 
(c.u.)' 

2100 

560 

424 

TOC 
(mwL) 

387 

32 

27 

haustion rates (RMTZ) and required bed depths (HMTZ). 
In assessing the W-2data, it is apparent that the diiTerence 
in pH between runs I and 2 (7.4 VS . 10.2) resulted in only 
minor variation in RMTZ but caused substantial increases 
in HMTZ. A value of maximum removal is given in Table 3 
for each component. This value is the lowest C/Co ob­
tained (generally early in a test) and is indicative of the ul­
timate cleanup potential by granular activated carbon 
(GAC). These data indicate a non-adsorbable fraction for 
each cO.mponent except phenol, which is nearly com­
pletely removed. The low removal of COD is indicative of 
a high fraction of inorganic COD, and the maximal values 
of 60 to 80% for TOC and color indicate a significant 
amount of nonadsorbable organic material. 

To assess the removal of organic compounds by GAC, 
samples were taken and analyzed by a method developed 
by Maskarinec et al. [10]. The results of these analyses are 
shown in Figure 5, where gas chromatographic (GC) scans 
of the GAC aqueous feed and emuent are compared with 
those for a standard sample containing a wide variety of or­
ganic compounds. Each compound in the standard is pres­
ent at a concentration of -20 mglL. The wastewater 
samples are concentrated by a factor of -250 before injec­
tion in the gas chromatograph. The TOC of the feed is 37 
mglL and consists primarily of compounds between 